
                                                                                                                                                                               

 
November 18, 2009         Volume 33 Issue 22 
Application Codes and Permit Descriptions  Pg.  2 
General Application Milestone Codes  
Specific Decision Application Codes 
Permit Descriptions 
 
General Information   Pg. 3        
DEP Public Notices and Hearings and Events of Interest (Water Quality Pg. 13-18)  Pg. 4-18 
 
Watershed Management 
Highlands Applicability and Water Quality Management Plan Consistency  
                                                                                          Administratively Complete    Pg.  19-20 
[...]
nominal charge) may be made by calling Central File at (609) 292-0400. 
 
Comments on the draft document or a request that the Department holds a non-adversarial public hearing 
must be submitted in writing to the person specified below and shall be postmarked within 30 days of the 
date of this public notice.  All persons, including the applicant, who believe that any condition set forth in 
this document is inappropriate, must raise all reasonable issues and submit all arguments and factual 
materials supporting their position by the close of the public comment period. Any request for a hearing 
shall state the nature of the issues to be raised.  A public hearing will be conducted whenever the 
Department determines that there is a significant degree of public interest in the permit decision.  If a 
public hearing is held, the public comment period shall automatically be extended to the close of the 
public hearing. 
 
The Department will consider and respond to all significant and timely comments.  The applicant and each 
person who has submitted written comments will receive notice of Department's final decision. 
 
Written comments should be submitted to: 
 
Wayne Howitz  
Operations Element  
PO Box 028 
Trenton, NJ 08625 
 

http://www.nj.gov/dep/opra


 

Public notice of proposed permit actions 
Facility name / 

NJPDES Permit No ./ 
SRP Case ID 

Facility location /  
address / 

 
County 

NJDEP case 
manager / 
Bureau / 

phone number 

Permit Type /  
Formation / 

Ground Water 
 Classification 

Executive Summary 

None at this time 
 
 
 
 

    

 



 
NEW JERSEY DEPARTMENT OF ENVIRONMENTAL PROTECTION 

DIVISION OF WATER QUALITY 
 

PUBLIC NOTICE 
 

Notice is hereby given that the New Jersey Department of Environmental Protection (NJDEP) proposes to issue 
the following New Jersey Pollutant Discharge Elimination System (NJPDES) permit actions in accordance with 
N.J.A.C. 7:14A-1 et seq. and by authority of N.J.S.A. 58:10A-1 et seq.  The description of each proposed permit action 
is contained in the accompanying table. 

 
This public notice has been prepared for these facilities as part of the administrative record to be filed at 

NJDEP, 401 East State Street, Trenton. Copies of the draft document are obtainable, for a nominal charge, and the 
administrative record is available for inspection by appointment only, Monday through Friday, by contacting the 
NJDEP file room at (609) 292-0400.  Additional information regarding the draft document may be obtained from the 
contact person listed in the accompanying table. 

 
Comments on the draft document or a request that NJDEP hold a non-adversarial public hearing on the 

document must be submitted, in writing, to the individual specified below (refer to the accompanying table for the 
appropriate permitting bureau) during the public comment period, which closes either: 

1. 30 calendar days after publication of the last newspaper notice when a notice is published in the DEP Bulletin 
and a newspaper(s); or 

2. 30 calendar days after publication of the DEP Bulletin notice when a notice is published in the DEP Bulletin 
only. 

 
  All persons, including permittees who believe that any condition of NJDEP's tentative decision to issue these 

permit actions is inappropriate must raise all reasonable issues of concern and submit all arguments and factual 
materials supporting their position during the public comment period.  Any request for a public hearing shall state the 
nature of the proposed issues to be raised in the hearing.  A public hearing will be conducted if NJDEP determines there 
is a significant degree of public interest.  If a public hearing is held, the public comment period is automatically 
extended through the close of the hearing. 

 
NJDEP will consider and respond to all significant and timely submitted comments.  The permittee and each 

person who submitted written comments, will receive notice of NJDEP's final decision to issue, revoke or redraft the 
document.  
 

Written comments should be submitted to the appropriate permitting bureau: 
 
Pilar Patterson, Chief    Barry Chalofsky, Chief 
Bureau Surface Water Permitting  Bureau of Nonpoint Pollution Control 
PO Box 029     PO Box 029 
Trenton, NJ 08625    Trenton, NJ 08625 
 
Mary Jo Aiello, Chief 
Bureau of Pretreatment and Residuals 
PO Box 029 
Trenton, NJ 08625  
 
 
 



  
 

Public Notice of Proposed Permit Actions – 11/18/09 
(Division of Water Quality) 

 
Permit:  
• Name 
• NJPDES  

No. 
• Type 

 
Facility Location:  
• Address 
• County  

 
NJDEP:  
• Case manager 
• Bureau 
• Phone No. 

 
Receiving Discharge: 
• Stream or Formation 

or POTW 
• Stream Classification 
• Watershed 

 
Executive Summary 

Robert Erskine 
School Sewage 
Treatment Plant 
(STP) 
 
NJ0029432 
 
DSW Minor 

88 Erskine Road 
Ringwood,  NJ, 07456     
 
Passaic 

Tara Goodreau 
 
Bureau of Surface 
Water Permitting  
 
(609) 292-4860 

Erskine Brook via storm sewer 
 
FW2-TP(C1) 
 
Wanaque River 

This application is for a renewal of a NJPDES permit to discharge a permitted 
flow of 0.008 million gallons per day (MGD) of treated and disinfected, 
domestic wastewater.  
 
 

Stage II Treatment 
Plant 
 
NJ0026905 
 
DSW Minor 

525 County Rt. 605 
Montgomery Twp, NJ   
08540     
 
Somerset 

Heather Genievich 
 
Bureau of Surface 
Water Permitting  
 
(609) 292-4860 

Millstone River  
 
FW2-NT 
 
02030105110 

This application is for a renewal of a NJPDES permit to discharge an average of 
0.63 MGD of treated domestic wastewater.  
 
 

Ames Rubber 
Corporation 
Plant No. 3 
 
NJ0085561 
 
DSW Minor 

4440 Route  565 
Wantage  NJ, 07461     
 
Sussex 

Theodore Denberg, 
P.E. 
 
Bureau of Surface 
Water Permitting 
 
 (609 ) 292-4860 

Unnamed tributary of the Wallkill 
River 
 
 
Wallkill River (above road to 
Martins) 

This permit action is for the renewal of a NJPDES DSW permit to discharge  
0.120 MGD of remediated groundwater, non-contact cooling water, boiler 
blowdown, water softener backflush and air compressor condensate.  
 
 

Morris Lake WTP 
 
NJ0136603 
 
DSW Minor 

Morris Lake Rd  
Sparta Twp, NJ, 07871     
 
Sussex 

Dave Thomas 
 
Bureau of Surface 
Water Permitting  
 
(609)  292-4860 

Morris Lake 
 
FW2NT 
 
Wallkill River (above road to 
Martins) 

This application is for a renewal of a NJPDES permit to discharge an average of 
0.20 MGD, of untreated industrial wastewater.  
 
 



 

 15

Mothers Kitchen 
 
NJ0156302 
 
SIU 
 
 
 

499 Veterans Dr. 
Burlington, NJ   08016    
 
Burlington County 

Gary Torres 
 
Bureau of Pretreatment 
and Residuals 
 
(609) 633-3823 

City of Burlington  Sewage 
Treatment Plant (CBSTP) 
 
 

This application is for revocation of a  NJPDES-SIU permit to discharge 
wastewater. 
 
The facility is a large bakery that produces about 42,500 cakes daily, SIC code 
2051.  The facility was required to obtain a NJPDES-SIU permit because the 
process wastewater had a Five Day Biological Oxygen Demand (BOD5) load in 
excess of the loading from 25,000 gallons daily of CBSTP’s sanitary sewage.   
 
A New Jersey Pollutant Discharge Elimination System/Significant Indirect User 
Permit Number NJ0156302 was issued to the applicant on December 15, 2005. 
 
Mothers Kitchen subsequently found that the existing pretreatment units were 
insufficient to achieve effluent limitations of the permit, and began to have its 
process wastewater hauled away for off-site disposal, pending a decision on 
whether to upgrade the pretreatment system or to continue to have its 
wastewater hauled away.  The permittee has decided to continue  to have its 
wastewater hauled away to an out-of-state location, and has requested 
revocation of the permit, which is no longer necessary. 
 
Comment period ends 30 days after publication in the  Burlington County Times  
newspaper.  

Hill Cross Co. Inc. 
 
NJ0145998 
 
SIU 
 

3 Washington Ave. 
High Bridge, NJ 08829-2100 
 
 County 

Gary Torres 
 
Bureau of Pretreatment 
and Residuals 
 
(609) 633-3823 

North Hudson Sewerage 
Authority West New York sewage 
treatment plant (NHSA-WNY)  
 

This application is for a renewal NJPDES permit to discharge an average of 
3,570 gallons daily of pretreated industrial wastewater. 
 
Comment period ends 30 days after publication in the  Jersey Journal 
newspaper.  

Burlington County 
Co-Composting 
Facility 
 
NJ0082741 
 
Residuals Permit 
(Category V) 
Renewal 

800 Co-Co Lane 
Florence, NJ 08518 
 
Burlington County 

John Murray 
 
Bureau of Pretreatment 
and Residuals 
 
(609) 633-3823 

N/A 
 

The permittee has applied to the State of New Jersey to obtain authorization to 
continue to operate an existing fifty-five dry metric ton per day enclosed, 
forced-air, agitated bed, aerobic, co-composting facility and to continue to 
distribute the resultant marketable residual product.  The NJDEP intends to 
renew this permit in accordance with the New Jersey Pollutant Discharge 
Elimination System regulations N.J.A.C. 7:14A, and by the authority of the 
Water Pollution Control Act, N.J.S.A. 58:10A-1 et seq. 
 



 

 16

North Jersey District 
Water Supply 
Commission 
 
NJ0127990 
 
Ground Water 

1 FA Orechio Drive 
WANAQUE BORO 
 
PASSAIC COUNTY 

GREG CHIN 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

 
 

This revoke reissue permit action is to change the chloroform limit from 6 mg/l 
to 70 mg/l. The North Jersey District Water Supply Commission is a 140 MGD 
regional surface Water Treatment Plant located in Wanaque, New Jersey.  The 
facility supplies potable water to approximately two million people in northern 
New Jersey. The basic treatment consists of coagulation, aluminum based 
flocculation, basin settling and filtration. The Wanaque Water Treatment 
Facility generates residuals through the use of polyaluminum chloride and/or 
alum (with polymer as an aid), to coagulate, settle, and subsequently remove 
turbidity in the water. The two sources of residual (sludge) are the settling basins 
and the backwashing of filters.  Presently filter backwash water is recycled to 
the head of the Treatment Plant.  Settling Basin sludge is moved to equalization 
tanks and then to a Residual Treatment Facility (RTF).  At the RTF, dewatering 
of the residuals is accomplished by chemical conditioning (polymer), gravity 
thickening, storage and pressure filtration.  Under abnormal operating 
conditions, the equalization tanks and the RTF can be by-passed and residuals 
discharged directly to the 10 acre lagoon. 
   
The liquid extraction phase from the RTF is discharged into the lagoon.  The 
lagoon is regulated by two NJPDES permits: NJPDES-DGW No. 0127990 and 
NJDEPS-DSW No. NJ0062111.  The DGW permit has four discharge points 
(301 – 304). These points are: from the RTF (301), from an RTF by-pass main 
(303, 304) and from an Equalization Tank overflow (ET-3) (302).  ET-3 
overflow is currently part of daily operating processes.  The DSW has two 
discharge points: one from the Lagoon to the Wanaque Reservoir through direct 
pumping (002A), and one from an overflow point from the Lagoon (003A).  
The solid phase is trucked to air drying beds.  These include an Air Drying 
Facility (ADF) and Open Air Drying areas. The drying facility is a roofed area 
that covers about two-thirds of an acre. The drying facility also has been 
provided with a concrete floor. The building has two open sides to permit 
vehicles to place, disk-harrow, and reload the sludge as easily as possible. The 
open wall plan will also promote air drying.  As a safeguard against water from 
the sludge or wind aided precipitation from creating a water problem, design 
features include walls sloped to contain water. Two 2,000 gallon tanks are 
provided to collect water. The water is collected and returned to the residual 
treatment facility and discharged via an accessible grate that flows directly to the 
residual treatment facility equalization basin.  This permit modification is to 
address the expansion of  the open air drying  areas.  At present there are six 
open air drying areas, as identified on Attachment III, occupying about two 
acres. Open air drying area #5 is proposed to expand to 8.11 acres into the area 
delineated on Attachment III.  The expanded drying area #5 will receive 
reclaimed material from the lagoon for drying, blending, mixing and transport 
offsite. Prior to conveyance to expanded area #5, this material will be 
centrifuged at a bankside staging area where the clear liquids will discharged 
back to the lagoon. 
 
The solid phase is moved from the drying beds, after Laboratory 
characterization, to intermediate and ultimate Management dispositions.  
Depending on parameter levels of characterization, the solids can be used for a 
thermal dam blanket, lagoon land reclamation, agricultural blending with sub-
soils or yard waste and movement off-site to a recycling center or landfill.  Land 
application activities and solids monitoring are regulated under NJPDES Permit 
No. NJ0156141 by the Bureau of Pretreatment and Residuals (DEP), and a 
Certificate of Authority to Operate (CAO) (Dam 2 blanket) under the Bureau of 
Solid and Hazardous Waste. 
 
All discharge samples must be collected prior to discharge into the lagoon.  All 
discharge monitoring must be conducted as outlined in Part III. 
Sample 301 shall represent filtrate force main discharge which is the finished 
process water from the operation of the residual treatment facility. 
Sample 302 shall represent Equalization Tank 3 overflow



 

 17

Realty Assoc. Fund 
VII, L.P. 
 
NJ0078565 
 
Ground Water 

111 Bauer Dr. 
 
OAKLAND BORO 
 
BERGEN COUNTY 

MIKE PIGLIACELLI 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

 
II-A 
 

This is a renewal permit action for Realty Assoc. Fund VII, L.P. (formerly Russ 
Berrie).  The facility is a small, two-story building corporate facility.  There are 
currently two tenants at the facility who conduct the following activities: (1) 
general office, research and development, light assembly, storage and 
distribution of diagnostic equipment for the ophthalmic community with its 
primary use as wholesale distribution; and (2) general office, storage and 
distribution, and light assembly of manufactured parts for the optical fiber 
industry.  The discharge is sanitary wastewater only, generated by the facilities 
restrooms.  A maximum of 340 persons, at 25 gallons per day, can be 
accommodated with a design flow of 8,500 GPD. 
 
No industrial processes or discharges occur at the site.  Currently the system is 
comprised of seven (7) septic tanks (1-3000 gallon, 5-1000 gallon and 1-500 
gallon) and nineteen (19) 12' x 12' x 10' deep seepage pits.  All residuals 
generated by the treatment and disposal system will be managed at an approved 
residuals management facility. 

Sandy Hook WTP 
 
NJ0022314 
 
Ground Water 

311 Atlantic Drive 
 
MIDDLETOWN TWP. 
 
MONMOUTH COUNTY 

MIKE PIGLIACELLI 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

 
III-A 
 

The National Park Service operates a wastewater treatment facility to dispose of 
sanitary wastewater generated at nearby Fort Hancock and the U.S. Coast Guard 
Station located on Sandy Hook, as well as sanitary wastewater from restrooms, 
concession facilities and first aid stations at the southern end of Sandy Hook. 
The wastewater treatment facility consists of primary and secondary biological 
treatment, an Aquachlor disinfection system, and ultimate disposal to ground 
water through 8 (eight) infiltration/percolation lagoons utilized on a rotating 
basis.  Sludge generated is processed by aerobic digesters and a reed bed sludge 
de-watering system that is regulated under NJPDES permit # NJG0129704.  The 
maximum design flow of the facility is 189,000 gallons per day.  Ground Water 
Quality Standards are met at hydraulically down gradient monitoring wells. 

Camden Co. 
Recovery 
 
NJ0063355 
 
Storm Water 

600 Morgan Blvd. - Camden 